301 East Main Street
Lowell, Michigan 49331
Phone (616) 897-8457

Fax (616) 897-4085
CITY OF LOWELL
CITY COUNCIL AGENDA

MONDAY, DECEMBER 7, 2020, 7:00 P.M.
Join Zoom Meeting
https://us02web.zoom.us/j/85454716779
Meeting ID: 854 5471 6779
One tap mobile
+13017158592,,85454716779# US (Washington D.C) 13126266799,,85454716779%
+US (Chicago)
Dial by your location
+1 301 715 8592 US (Washington D.C)
+1 312 626 6799 US (Chicago)
+1 646 558 8656 US (New York)
+1 253 215 8782 US (Tacoma)
+1 346 248 7799 US (Houston)
+1 669 900 9128 US (San Jose)
Meeting ID: 854 5471 6779
Find your local number: https://us02web.zoom.us/u/kbDyGgp3GK

CALL TO ORDER; PLEDGE OF ALLEGIANCE; ROLL CALL

CONSENT AGENDA

®  Approval of the Agenda.
[...]
recommended that Lowell pursue Option A of adding a second solids contact clarifier and
anthracite/sand filters to expand its water treatment plant.

Williams & Works 10f13 City of Lowell
Water Treatment Plant Expansion Study



Introduction

The City of Lowell, Ml owns and operates a public water system to supply water to the city
and parts of Lowell Charter Township and Vergennes Township. The public water system
consists of four wells, one water treatment plant, one distribution network, and two ground
storage tanks. The treatment plant provides softening to reduce the hardness in the water
as well as chlorination and fluoridation. The city has expressed interest in expanding the
capacity of the treatment plant from 1.75 MGD to 3.5 MGD. This report evaluates the
alternative options to increase the capacity.

Existing Plant

The existing plant is located at 1596 Bowes Rd SE, Lowell, MI. Four wells located
approximately 500 feet south of the road provide groundwater to the treatment building.
The wells run in pairs of either No. 1 and No. 3 together or No. 2 and No. 4 together and
alternate operation weekly. Wells No. 1 and No. 4 have emergency power. All four wells
have a pumping capacity of 600 GPM. With one well out of service, the total pumping
capacity is 1800 gpm or 2.6 MGD.

Pumped water enters a solids contact clarifier inside the east part of the treatment building.
The clarifier has an internal draft tube, reaction well, and settling area. When built, it was
sized to handle 1.75 MGD. Though current 10 State Standards would limit its capacity to
0.85 MGD because of the configuration, the MDEQ has expressed it will not require an
upgrade at this time. It will continue to be permitted for 1.75 MGD of flow.

Water discharged from the clarifier enters two anthracite/sand filters located on the west
side of the building. The current filters (shown in Figure 1) are adequately size to handle
1.75 MGD of flow. The water is drawn down through the anthracite/sand and pumped to
an on-site storage reservoir until it is needed by the system. Two pumps each rated at 600
GPM pull the water from the two filters. The reservoir has a capacity of 500,000 gailons.

Figure 1: Anthracite/Sand Filter

Williams & Works 20f13 City of Lowell

Water Treatment Plant Expansion Study



If needed, the plant can be bypassed to supply water directly from the wells to the storage
reservoir. High-service pumps pull water from the reservoir and discharge it into the
distribution network. These pumps are rated at 600 GPM each. These pumps are also
used to backwash the filters. The high service pumps are typically operated manually, but
can be controlled by levels in these tanks.

Chlorine and fluoride are added to the water on the way from the storage reservoir to the
distribution network. Two ground storage tanks in the distribution network hold water and
provide near constant pressure head for the system. The NE Reservoir has a capacity of
500,000 gallons and the NW Reservoir has a capacity of 800,000 gallons.

The plant is rated by the MDEQ to handle an average day demand of 1.75 MGD.

Need for Project

The Lowell Water Treatment plant treats and distributes about 215 million gallons of water
each year. The equates to an average of nearly 575,000 gallons per day. The maximum
daily water demand has been close to 1.25 million gallons in recent years. This is above
70% of the 1.75 MGD capacity. Increasing demand from Vergennes and Lowell Charter
Townships has motivated the city to look into expanding the water treatment plant before
the rest of the capacity is used. In order to provide capacity for expected growth and
encourage new growth in the townships, the city would like to increase the capacity by
1.75 MGD to a total of 3.5 MGD.

The city has proposed two alternatives for adding 1.75 MGD of capacity to the plant.
A. Option A

Process System

This option will duplicate the existing solids contact clarifier and filters to double
the capacity using a similar system. It includes building one new 30'x30’ square
clarifier and two 10'x15’ grauvity filter beds. An induced draft aerator will be added
to the system after the filters to remove carbon dioxide and excessive alkalinity
from the water. The piping gallery (shown in Figure 8) will be expanded to house
more pumps and new electrical equipment, and improve maintenance. Walls and
roofs will be added over the proposed filters and clarifier. Figure 2 shows the
location of the clarifier expansion and Figure 5§ shows the location of the filter and
piping gallery expansion.

Figure 2: Southwest Comer of Building for Clarifier Expansion

Williams & Works 30f13 City of Lowell

Water Treatment Plant Expansion Study



Two pumps will be needed to pump filtered water into the storage reservoir. Two
high service pumps will be needed to supply water to the distribution system and
to backwash the filters. One new 640 gpm well will be required to supply water to
the treatment plant. In addition, controls and piping will be required to connect and
run the equipment.

This option would use additional capacity of the lime feed system. Fortunately, the
lime system has surplus capacity, and would not be close to its limit. Chemical use
of alum, chlorine, and fluoride would also be increased. This should be proportional
to actual flow through the plant. All chemical feed systems are adequately sized to
handle the additional flow.

Mechanical System:
Plumbing systems would be extended into the new building areas as required.

HVAC equipment would be added to the new areas as required to heat, ventilate
and dehumidify the spaces. Figure 3 shows the locations of the building
expansions from an aerial view.

Aerial Map

Optlon A Clayiflar ond Filter Building Addillona -

\l

D213 Conps 0o n

Figure 3: Option A Building Expansions

Electrical System:
The electrical system would be expanded to support the additional electrical load,

as the existing electrical distribution system does not have the spare capacity
needed. Therefore, additional new service conductors would be brought into the
new electrical equipment to be located in the new filter addition. The new electrical
distribution equipment would feed the new process equipment, the new HVAC
components and the building loads (lighting, etc.) In order to increase overall
electrical system reliability, the existing electrical equipment would be back fed by
the new electrical equipment.

Williams & Works 4 0of 13 City of Lowell
Water Treatment Plant Expansion Study



SCADA system:

The existing SCADA system would be expanded to monitor/control the new
equipment. A new filter control panel would control the filters and the backwashing
of the filters. A new SCADA 1/0O panel would be located near the new equipment
and would be connected via Ethernet to the existing SCADA system.

Option B

Process System

This option proposes using membranes to treat the additional 1.75 MGD of water.
The water would be pumped through nanofiltration membranes and be mixed with
water from the existing system to achieve a certain level of desirable hardness.
The ions removed from the water are discharged from the membranes in a
concentrate flow stream. This stream would be 15% to 20% of the total flow
through the membranes. This flow would need to be discharged to the wastewater
treatment plant.

Two skids of membranes would be provided in order to achieve 50% redundancy
in the system. Each skid would hold 147 membrane elements. Also, on the skids
would be a 5-micron cartridge filter, a booster pump, chemical feed systems, a
control panel, and a clean-in-place system.

A 2-story building addition would be added to the east side of the treatment building
to house the membrane skids and new electrical equipment. This would also
expand the piping gallery to house new pumps and improve maintenance. Figure
4 shows an aerial image of the size and location of the addition.

Aerial Map” N o — T

Option B: Membrana Bullding Additions o e e = =t -i - -F —_——
g = 2 "l ( s

e g ——— e i

Comoigla Bairts

©2013 Soage

Figure 4: Option B Building Expansion

Williams & Works 50f13 City of Lowell

Water Treatment Plant Expansion Study



Two filtered water pumps would be needed to pump treated water to the storage
reservoir. Two high service pumps would be needed to pump water to the
distribution system. In addition, a new 640 GPM well would still be required to
supply the water to the plant. These would be housed in the expanded piping
gallery. Figure 5 shows the west side of the building that would be expanded for
the membrane room and piping gallery.

Figure 5: West Side of Building for Filter/Membrane/Piping Gallery Expansion

The membrane feed water would need antiscalant added to prevent material
buildup on the inside of the membranes. It would also need an acid feed and
alkaline feed system to adjust the pH of the water upstream of the membranes.
The chemical costs associated with operating the membranes would be
comparable to that of operating the existing clarifier and filter system.

Mechanical System:
Plumbing systems would be extended into the new building area as required.

HVAC equipment would be added to the new area as required to heat, ventilate
and dehumidify the spaces.

Electrical System:

The electrical system would be expanded to support the additional electrical load,
as the existing electrical distribution system does not have the spare capacity
needed. Therefore, additional service conductors would be brought into the new
electrical equipment to be located in the addition. The new electrical distribution
equipment would feed the new process equipment, the new HVAC components
and the building loads (lighting, etc.) In order to increase overall electrical system
reliability, the existing electrical equipment would be back fed by the new electrical
equipment.

SCADA system:

The existing SCADA system would be expanded to monitor/control the new
equipment. The membrane system controis/control panel would be integrated into
the existing plant SCADA system. A new SCADA /O panel would be located near
the new equipment and would be connected via Ethernet to the existing SCADA
system.

Williams & Works 6 0of 13 City of Lowell
Water Treatment Plant Expansion Study



The membranes would need to be replaced every three years on average. Each
membrane would be individually removed and replaced as needed.

V. Operation

A.

Option A

A lime softening system works by adding a coagulant to water in order to bind up
particles in suspension. The water is rapidly mixed to distribute coagulant then
slowly mixed to allow flocculation. Lime is added to raise the pH of the water to at
least 9.4 where calcium will precipitate out. The solution is settled in a clarifier. The
lime sludge is drawn off the bottom and the clean water flows into effluent launders.

This plant uses alum as the coagulant. Alum is delivered as an aqueous solution
to a storage tank in the building. The existing alum tank is large enough to
accommodate future flows. Lime is delivered in dry form to a hopper located south
of the treatment building. It is fed from the hopper into a slaker where it is mixed
with water to create a solution to be fed to the clarifier. The slaker system is also
large enough for this expansion.

The sludge drawn from the bottom of the clarifier is deposited into a storage lagoon
to be disposed of when needed. This is depicted in Figure 6. The softened water
flows to afiltration system. In this case, gravity anthracite/sand filter beds are used.
Water is fed by gravity to the top of the filters. It is drawn through about 3.5’ of
sand, anthracite, and gravel by filtered water pumps and discharged to a storage
reservoir located to the south of the treatment building. The types of media used
are shown in Figure 7. The filters remove colloidal and suspended particles from
the water. At this stage, acid is sometimes added to bring the pH back down to
neutral from the lime addition. Lowell does not add acid because the pH is usually
within good range after the filters.

Figure 6: Waste Lime Storage Lagoon

The filtered water would then be pumped to the distribution system/ground storage
tanks. A disinfectant is added to the water to kill bacterial and prevent growth of

Williams & Works 70f 13 City of Lowell

Water Treatment Plant Expansion Study



new bacteria in the distribution system. Fluoride can also be added to the water at
this point. Lowell adds fluoride and chlorine for disinfectant. High service pumps
pump the clean water to the city.

Figure 7: Filter Media

B. Option B

A membrane softening unit works by passing water through small pores that are
smaller than calcium and magnesium ions. This requires a nanofiltration
membrane with pore sizes near 0.001 microns or 1 nanometer.

Water needs to be provided to the membrane with at least 40 psi of pressure. An
alkaline material or acid is added at this point to adjust the pH to the optimum
range. An antiscalant is added to prevent scaling and blinding on the inside of the
membranes.

The booster pumps on the membrane skid then increase the water pressure to
above 70 psi in order to force it through the semi-permeable membrane. Captured
materials are retained inside the membranes and discharged in the retentate
stream. This is typically 15% to 20% of the total influent. Clean water passes
through the membrane and in the case of Lowell would be pumped to the storage
reservoir on site.

As in Option A, the treated water can be pumped from the storage reservoir to the
system after being treated with chlorine and fluoride.

Membrane systems typically produce water with a very low hardness residual. In
order to raise the hardness up to an acceptable level, a certain amount of water

Williams & Works 8of 13 City of Lowell
Water Treatment Plant Expansion Study



may need to bypass the membrane system and be mixed with the effluent. Mixing
Membrane-treated water with lime-softened water may also yield a good result.

VL Cost Opinions

A.

Option A

Capital Costs
The capital costs to expand the plant with a second clarifier and filters broken down

as follows. Concrete tanks for the clarifier and filters would cost approximately
$137,600 for the clarifier and $50,500 for the filters. The walls and roofs overtop
would cost about $152,400 in total. The rest of the 2-story building addition would
cost about $126,000.

The internals to the clarifier would cost $265,000. The internals to the filters would
be about $295,000 including underdrain, media, troughs, and controls. The draft
aerator would cost about $90,000. An installation cost of 33% of the equipment
cost was used to calculate totals.

New pumps will be needed in a new well, for the filtered water, and for additional
high service. The well in total will cost around $65,000 to provide 640 gpm of
additional water to the plant. The filtered water and high service pumps will be
about $15,000 and $20,000, respectively. These two pumps also require a 33%
installation cost. The existing piping gallery shown in Figure 8 would be expanded
to house the filtered water and high service pumps.

Figure 8: Piping Gallery

The associated piping for this option would add about $120,000 to the total cost.
This would include all building piping for the clarifier, filters, aerator, pumps, intake,
and discharge.

Williams & Works 90f 13 City of Lowell

Water Treatment Plant Expansion Study



The plumbing and HVAC additions would cost approximately $80,000.

The electrical and SCADA additions would cost approximately $180,000, not
including any additional electrical utility cost/fees for the increased utility service
size.

The total capital cost opinion for Option A is summarized in Table 1.

Table 1: Option A Capital Project Cost Opinion

Category Cost Unit Number Total
Building Exp (Filters/Clarifier) $100 | sft 1524 $152,400
Building Exp (Piping Gallery) $180 | sft 700 $126,000
Clarifier Tanks $725 | cyd | 190 $137,600
Filter Tanks $725 [ cyd | 70 $50,500
Draft Aerator $119,700 |Ea |1 $119,700
Clarifier Internals $352,400 | Ea 1 $352,400
Filter Trough $153,000 | Ea |1 $153,000
Filter Underdrain $133,000 | Ea 1 $133,000
Filter Controls $106,400 [Ea [ 1 $106,400
Filtered Water Pump $19,950 |Ea |2 $39,900
Mechanical Piping $120,000 | LS |1 $120,000
Well (640 GPM) $65,000 | LS |1 $65,000
| High Service Pumps $26,600 [Ea |2 $53,200
HVAC\Plumbing $80,000 |Ea |1 $80,000
Electrical Equipment $180,000 | LS |1 $180,000
Total Construction Cost $1,869,000
Contingency 20% $374,000
Administration 2% $37,000
Design & Construction Engineering 15% $280,000
Total Project Cost $2,560,000

Annual Costs

On-going costs for the clarifier and filter system include electricity use, chemical
use, and wastewater disposal. To estimate electricity use, the four main sources
were identified: well pump, clarifier/filtter use, filtered water pumps, and high service
pumps. The cost associated with the electricity use was estimated using
approximate runtime, horsepower, and electricity cost.

Chemical costs for this expansion should be directly proportional to the increase
capacity. Thus, the future chemical cost of adding 1.75 MGD would be
approximately equal to the current chemical cost with an additional 30% added for
the unused plant capacity. This was done for both the softening process and
disinfection/fluoridation process.

Williams & Works 10 of 13 City of Lowell
Water Treatment Plant Expansion Study



Wastewater generated by the plant includes both spent lime and filter backwash
water. These go to separate holding lagoons. The lime needs to be disposed
approximately once every 10 years. The backwash water is fed back through the
plant and treated. A cost of $10,000 per year was added into the annual cost to
allow for disposal of wastewater as needed. Table 2 shows the analysis of annual
costs.

Table 2: Option A Annual Cost Opinion

Category Cost
Labor $150,000
Well Pump $6,500
Equipment Electricity $3,300
Filtered Water Pumps $13,000
| High Service Pumps $19,600
Softening Chemical $53,900
Chorine/Fluoride $8,400
Wastewater Disposal $10,000
Total Annual Cost $264,800

Total Present Value

Using the approximated annual and capital costs, a present worth analysis was
performed. A cost of capital of 16% and a time of 20 years was used on the
analysis. The results showed that the present worth of Option A is $4,130,000.

B. Option B

Capital Costs
The capital costs for Option B were also evaluated. Only one building expansion

will be needed which will cost about $311,000 for the 2-story addition. The two
membrane skids and all associated equipment will cost about $794,000 plus 33%
for installation.

The new pumps needed in the well, for the filtered water, and for additional high
service will cost the same as in Option A. General mechanical costs for piping for
Option B will be less than that of Option A because of the decreased complexity of
the system.

The plumbing and HVAC additions would cost approximately $50,000.

The electrical and SCADA additions would cost approximately $285,000, not
including any additional electrical utility cost/fees for the increased utility service
size.

Table 3 shows the summary of the capital costs for Option B

Williams & Works 11 of 13 City of Lowell
Water Treatment Plant Expansion Study



Table 3: Option B Capital Project Cost Opinion

Category Cost Unit Number Total
Building Exp (Membranes) $180 | sft 1728 $311,000
Filtered Water Pump $20,000 | Ea 2 $40,000
Mechanical Piping $80,000 | LS 1 $80.000
Nanofiltration Skids $1,056,000 | LS 1 $1,056,000
Well (640 GPM) $65,000 | LS 1 $65,000
| High Service Pumps $26,600 | Ea 2 $53,200
HVAC\Plumbing $50,000 | LS 1 $50,000
Electrical Equipment $285,000 | LS 1 $285,000
Total Construction Cost $1,940,000
Contingency 20% $388,000
Administration 2% $39,000
Engineering 15% $291,000
Total Project Cost $2,658,000

Annual Costs

The annual costs for Option B are much higher than those of Option A. It includes
all the same categories as Option A with the addition of replacement cost. The cost
of electricity is much higher for the membrane system. Because of the high
operating pressure, the system will require about $67,400 in electricity costs. In
addition to this, the membranes will require electrical usage for well pumps, filtered
water pumps, and high service pumps as Option A.

The chemical costs for the membrane system are less than Option A. Because the
membranes do not require chemical as the tool for hardness removal, chemical is
only added to improve operation and prevent scaling. This should cost about
$39,500 per year. The chlorine and fluoride costs will be the same as for Option A.

When water is pumped through the membranes, 15%-20% of the flow is rejected
and discharged from the system. This water contains all the material removed from
the water by the membranes, and would have to be sent to a wastewater treatment
plant for disposal. The Lowell Wastewater Treatment plant estimated that disposal
of this water would cost about $3.85 per 1000 gallons.

The membranes have an average expected life of 3 years. The city would need to
budget money each year to pay for the ongoing replacement of the membrane
elements. Since each element costs $600, this equates to an annual cost of
$58,800. Table 4 shows an analysis of all projected annual costs.

Williams & Works 12 of 13 City of Lowell
Water Treatment Plant Expansion Study



Table 4: Option B Annual Cost Opinion

Category Cost per Year
Labor $150,000
Well Pump $6,500
Equipment Elect. $67,400
Filtered Water Pumps $13,000
| High Service Pumps $19,600
Membrane Replacement $58,800
Chemical $39,500
Chorine/Fluoride $8,400
Wastewater Disposal $351,300
Total Annual Cost $714,600

Total Present Value

Using the approximated annual and capital costs, a present worth analysis was
performed. A cost of capital of 16% and a time of 20 years was used on the
analysis. The results showed that the present worth of Option B is $6,895,000.

VIL. Conclusion

Both lime softening and nanofiltration are proven methods for water softening. Either one
will provide a quality product to the city. Because Option A duplicates the existing system,
it would require no new training and limited additional operational time. Option B would
require operators to be trained to run new equipment. Because of this fact and the
difference in annual costs of the two options, we recommend the city pursue Option A of
expanding the plant with lime softening. This will be the most cost effective and sustainable
solution to add 1.75 MGD of capacity to the plant.

Williams & Works 13 0f 13 City of Lowell
Water Treatment Plant Expansion Study






December 3, 2020
Project No. 219065

Prepared By:

williams&works

engineers | surveyors | planners



Contents

l. EXECULIVE SUMMAIY ...cuiiiiiiiiiiiiicrencnietionianesetnenrsesssssssssssssessssssesnsesessssssssssansessssnsesssnsnnsanas 1
L INErOAUCHION ...ttt ressanessae e s ssae e e s sne sesams s e s s s smesaenssnenansnnsensnnns 3
L EXISHING Plant .......cociiiriiiriciiiciiiciiiniseseneinesesesessenensaeieesessessasnssssesssssssssassssessssanssns sesesaenrnaeas 3
IV. Wastewater FIOW Projections ........cccciiurccersecreccicctecireeireretesennessenseeesssssssssesssssssssensasenseseses 4
V. NEEd fOF PrOJECT ..uuveeeiiiicerrciimcemiieesrerisernseeiiersnsenesessssssennsssesssseessssssssnasssesssessasssnensensmmnn 6
VI. Operation of Proposed Treatment SYSTEMS..........cccceerererscrsmmsenssesesresessrssssasssnsssssssssssassnsnns 7

A. OXidation DItCh ...........coiiiiiiciiciiicissen i issscsessiesnraresnsessmsesansrasnessensessssssssnerasnsennessnnsnssnensans 7

B. Aerobic Granular Sludge Tanks

VIL. Proposed Projects .......ccccurecimimmessssscsnesssssssessessnssnnnasases
A .OPtIoN A ............o it iriererr et revees s s s ense s rassaeasnans
B. Option B.........
C.OPtIoN C....cocoveeeiiiicnecrrcrereneeeesseeearsesnessenannsnannaes
D.Option D........cococcviriiinnrennneinnnnnns
E. OPtiONE....coociiiiiiiicciciiirenieereresrseesrsssnenans

VIII. Cost Opinions......cccoeeeememmecnnans
A. Capital Costs .......ccceerrerenceee
B. Annual Costs .......cccmmmemncmnnens?
C. Total Present Value .

IX. Conclusion........

Appendices..................»

Figure 1: Oxidation Ditch General Schematic .............c.c.ccccuiviiiiiicciciccicieeccieeeennn. 8

Figure 2: Lowell’'s OXidation DItCh...............cocuiiiiiiiiiieiie v ceisraseneaseae aennees 8
Figure 3: AquaNereda Cycles and Granule ...............cooceeeceeeeeeeevececieceeecceecereneeee 9
Figure 4. Option A LaYOoUL ...........ccoociiiiiiiiiiecectceeee et ese e e s s se e saeersseneens 10

Figure 5: Option B LAYOUL............cocieeeirivrienieneeineeesnresssescosssssssssesssesssssssseeensnenes 1 1
Figure 6: Option C LayOUL...........cccoieiriieeieierieeiieeseessercscsensissssssseseessnessesessseneseeen 13
Figure 7: Option D LayOUL..........iimiesiiiamsimissassissesssicsssisiassisssinsisasmansereess 14
Figure 8: Option E LayouL...........c.cveiiiiiiiiiiceiicisiessseccisecerisscnessresssssssernessaneeesennesns 15



Table 1: 2040 Flow Projections for City of Lowell WWTP

Table 2: Grit Chamber Detention Times

Table 3: Metcalf and Eddy, 5th ed. Activated Sludge Standards

Table 4: BOD and TSS Entering the Oxidation Ditches, Design Flow: 2.13 MGD
Table 5: Effect of an Oxidation Ditch, Design Flow: 2.13 MGD

Table 6: BOD and TSS Entering the Oxidation Ditches, Design Flow, 2.84 MGD
Table 7: Effect of Two Oxidation Ditches, Design Flow, 2.84 MGD

Table 8: Effect of an Oxidation Ditch, Design Flow: 2.42 MGD

Table 9: Effect of two Oxidation Ditches, Design Flow: 3.42 MGD

Table 10: Effect of a Secondary Treatment Tank, Design Flow: 2.84 MGD
Table 11: Construction Cost Options

Table 12: Annual Operating Costs

Table 13: 20-Year Net Present Value

?s
S

10
10
12
12
13
14
15
16
17
17



l. Executive Summary

The City of Lowell has expressed interest and need in expanding and improving its
wastewater treatment plant (WWTP). The City-owned wastewater treatment plant
treats wastewater from the City of Lowell, Lowell Charter Township, and Vergennes
Township. There are some large industries in the City that discharge wastewater to
the plant through an Industrial Pretreatment Program (IPP) permit. The largest of these
is Litehouse Foods. These industries are important to the economy of the area.

The City of Lowell's WWTP currently faces three main challenges. The first is growth
in the sanitary sewer service area and ongoing inflow and infiltration (1&!) of storm and
flood water has resulted in increased wastewater flow to the plant. The annualized
average flow is now near 98% of the average day design treatment capacity of 1.42
million gals per day (MGD). Expansion is needed to support further growth in the area.

results in flow to the plant in
t bypass pumping to the river.
o be over 8.9 MGD.

The second is & during severe rain and/or flood ev
excess of its 4 MGD design peak flow, requiring
Recent influent flows to the plant have been estj

primary treatment plant, and converte
previous capital improvement plan id

ions for increasing the average day
tly, Lowell's WWTP plant consists of
er, two oxidation ditches, two final clarifiers,
e digesters, and a sludge storage tank. To
ring the plant up to the desired treatment

To meet these challenges, this re
and peak hydraulic capacities of th
a pump station, bar screg i
two chlorine contact
improve the curre

Option B: ConStruct a new headworks building with a larger fine screen, larger grit
removal system, a two (2) new oxidation ditches, two (2) new larger secondary
clarifiers, and a sludge storage tank to increase average day plant capacity to 2.84
MGD, and the maximum hydraulic flow to 8 MGD.

Option C: Construct a new headworks building with a larger fine screen, larger grit
removal system, a larger oxidation ditch, a new larger secondary clarifier, and a
sludge storage tank to increase average day plant capacity to 2.42 MGD, and the
maximum hydraulic flow to 6 MGD.

Option D: Construct a new headworks building with a larger fine screen, larger grit
removal system, two (2) larger oxidation ditches, two (2) new larger secondary
clarifiers, and a sludge storge tank to increase the average day plant capacity to
3.42 MGD, and the maximum hydraulic flow to 8 MGD.

City of Lowell 10f 19 Williams & Works
WWTP Expansion Study



Option E: Construct a new headworks building with a larger fine screen, larger grit
removal system, an equalization tank, and three secondary treatment tanks to
increase the average day plant capacity to 2.84 MGD, and the maximum hydraulic

flow to 6 MGD.

Included in each of these options are many of the recommendations from the recent
capital improvement plan for the WWTP.

If there are no regulatory changes to the plant effluent limits, it is recommended the
City of Lowell pursue Option A, which is the construction of a new headworks building
to handle a peak flow of at least 6 MGD, one additional oxidation ditch the same size
as the existing ditches, one slightly larger clarifier, and a sludge storage tank to
increase the average day plant capacity to 2.13 MGD. Selection of Option A sets up
the plant for an additional oxidation ditch and secondary clarifier in the future to

increase average day capacity to 2.84 MGD. The total project cost opinion for Option
A is $11,840,000. «

City of Lowell 20f19 Williams & Works
WWTP Expansion Study



Il. Introduction

The City of Lowell owns a wastewater treatment plant located at 300 Bowes St. SE,
near the confluence of the Flat River and Grand River. The existing plant treats
wastewater from the City of Lowell, Lowell Charter Township and Vergennes
Township. Currently, the plant is running at 98% of its average day capacity and large
developments are planned in Lowell Township which would add substantial flow to the
plant. Environment, Great Lakes and Energy (EGLE) requires publicly owned
treatment facilities to begin planning an expansion at 80% capacity. To address this
need, the City of Lowell retained Williams & Works to develop options for an expansion
of the existing wastewater treatment plant.

Note: This study focuses on options of expanding the plant to handle additional flow
from Lowell Charter Township. In addition to continuing to be a customer of the City,
the Township has recently investigated the feasibility of building and operating their
own waslewater treatment plant in 2-5 years. The Tovghip is currently allocated 18%
of the plant’s capacity. Even if the Township we cease lo be a customer of the
City, the City’s existing plant would be running o average design capacity and
would need some level of expansion.

ll. Existing Plant

The Lowell wastewater treatment plant
treatment plant. This system included a
chlorine contact chamber and dig
building, oxidation ditches and fin
secondary treatment standards.
wastewater treatment p

ally built in the 1960’s as a primary
ary clarifier, chlorine disinfection, a
rimary sludge. In 1987 a headworks
onstructed, upgrading the plant to

: 2 day design flow for the existing
B0 with @ maximum hour (peak) design of 4.0
approximately 1.40 MGD on an average day
studies have determined that 1&l accounts for
0.40 MGD of that avé plant also receives significant I&l during severe
rain and/or flgg of its 4.0 MGD design peak flow, resulting in
infrequent g Ring to the river. Recent storm/flood influent flows to the

basis or 98% of desiit

The current INQuent p#is of design is BOD5 at 217 mg/L, TSS at 190 mg/L, and
Phosphorus at TSl Current effluent limits are BODS at 25 mg/L, TSS at 30 mg/L,
and Phosphorus at™l mg/L. There is currently no limit for ammonia/nitrogen. Significant
changes to the plant's discharge permit are not anticipated with an expansion given
the discharge location into the Flat River at the confluence with Grand River.

A flow chart of the existing WWTP is provided in the Appendix. Wastewater first enters
the plant through a gravity sewer located at the north side of the facility and discharges
into an influent pump station. The pump station contains two submersible pumps each
rated for 1,600 gallons per minute (gpm). With two pumps in service, the pumping
capacity for the lift station is about 4.4 MGD. There is space for a third pump to
increase the flow to approximately 5.2 MGD. These pumps discharge water into the
screen channel inside the headworks building. The headworks building houses the bar
screen, grit chamber and grit classifier. Wastewater flows through a vertical 1-inch bar
screen then into a 10-foot square aerated grit chamber. Both of these have a bypass
channel to use during maintenance. The grit from the aerated chamber is pumped by
airlift to a grit classifier. From the grit chamber, the water discharges into one of two
oxidation ditches from a splitter box. Each ditch has two brush aerators capable of

City of Lowell 3of19 Williams & Works
WWTP Expansion Study



running at a low or high speed to provide oxygen for the biological treatment process.
Influent is measured using probes and an adjustable weir is used to control the
immersion of the brushes. The oxidation ditches discharge over the adjustable weir to
the secondary clarifiers. The clarifiers are perimeter-feed style with a central effluent
trough system.

Sludge scrapers move sludge to a central hopper where it is collected to be returned
to the oxidation ditches as return activated sludge (RAS) or wasted. Returned sludge
is pumped back up to mix with raw influent water through two inclined screw pumps.
Waste sludge is pumped to Digester No. 3, as intermediate sludge storage. When the
digester is full, it is mixed and then pumped to the sludge storage tank.

Effluent from the clarifiers flows into one of the two chlorine contact chambers. A
second channel is available, but only necessary during high flow events. Chlorine gas
is added as a disinfectant. After the contact chambergwater flows down a concrete
channel and is discharged into the Flat River. The Cij@#nd plant operators believe the
treatment system has performed well since the a of secondary treatment.

IV. Wastewater Flow Projections

is approximately 1,724
well, a portion of the approximately
1,600-acre area of Lowell Charter, Townshi h of the Grand River, east of Parnell
Nash, and Lowell High School in

The current sanitary sewer service are

Vergennes Township. Wastewate
1.4 MGD over the year, wk

system, and about 1.0 AT
provides an average @

& e large INdustries in the City that discharge wastewater to
it. The largest of these is Litehouse Foods.

wand infiltration (1&l) into the collection
luding |&I. Lowell Charter Township currently
per day (gpd) of that total.

zone land witigig the Citibf Lowell with an expected ultimate wastewater flow of 30,000
idg@fial growth in the City limits is limited. The City is planning to
reduce groundwa¥@tlow into the collection system by an estimated 0.4 MGD in the
upcoming years, reducing ultimate flow by that amount. Lowell Charter Township
recently completed a water and sewer feasibility study that identified four additional
zones and an expansion in their existing service zone currently served by the Lowell
WWTP. They are exploring the possibility of building their own wastewater treatment
plant. If they remain in the Lowell WWTP service area, there is the potential for
significant increases in wastewater flow to the City from the township over a 30-year
planning period. The first of the new zones identified is a nearly 700-acre zone west
of the existing zone. The ultimate wastewater flow from the zones north of the Grand
River (Zones 1, 2a, and 2b) is 0.95 MGD. Three zones are planned by the I-96
exchange at M-50 (Alden Nash Ave.) that total nearly 872 acres with an ultimate
wastewater flow of 0.83 MGD. The study calculates an ultimate wastewater flow of
1.78 MGD from a possible 5,335 Residential Equivalent Units (REU’s) from Lowell
Charter Township in total by 2050. Vergennes Township has identified Sections 33
and 34 of their township (1,280 acres) as areas for possible future utility expansion.
The high school is included in this area, which is currently served by the Lowell WWTP.

City of Lowell 4 0of 19 Williams & Works
WWTP Expansion Study



If the area were to develop at a residential density of one REU per acre, the ultimate
increase in wastewater from this area would be approximately 0.3 MGD.

The total ultimate projected average day wastewater flow from the City of Lowell,
Lowell Charter Township, and Vergennes Township is projected to be 3.28 MGD
based on the areas identified for growth at this time over the next 30 years.

Projected flow in the next 20 years is considerably less than the ultimate flow. The 20-
year time periad is common for the purposes of treatment plant construction. The 20-
year project average day flow is 2.13 MGD. The 20-year and ultimate wastewater flows

are shown in the table below.

Table 1: 2040 Flow Projections for City of Lowell WWTP

Existing Flows

City of Lowell 0.83 MGD
Lowell Charter Township 0. MGD
Inflow / Infiltration (estimated) GD
Total Average Day Flows
Projected Future Flows ear Ultimate
City of Lowell
: 0.20 MGD
1&1 Re 0) (0.40) MGD
City of Lowell Subtotal (0.37) (0.20) MGD
Lowell Charter Town
0.16 0.35 MGD
0.13 0.14 MGD
0.21 0.46 MGD
0.07 0.19 MGD
0.20 0.20 MGD
: Nearby M-50 Parcels 0.20 0.44 MGD
Lowell Charter Township Subtotal 0.97 1.78 MGD
Vergennes Township
Sections 33 & 34 0.13 0.30 MGD
Vergennes Township Subtotal 0.13 0.30 MGD
Total Project New Flows 0.73 1.88 MGD
Total Project Average Day Flows 2.13 3.28 MGD

City of Lowell 50f19
WWTP Expansion Study

Williams & Works



V. Need for Project

Environment, Great Lakes and Energy (EGLE) requires publicly owned treatment
facilities to begin planning an expansion when flows reach an average of 80% design
capacity. As discussed above, the plant is currently running at 98% capacity and
approximately 0.73 MGD of additional future flow is projected to the plant in the next
20 years. In order to allow the City of Lowell to address these needs, the plant will
need to be expanded. This report presents five options to help the City of Lowell with
future decisions concerning the treatment capacity of the plant.

The headworks equipment is at its design capacity. The bar screen lets a lot of material
through, such as flushable wipes, and the grit chamber is not designed for the current
peak flows seen at the WWTP. Currently, the aerated grit chamber is 10-feet by 10-
feet by 12-feet deep. Design peak flow for the plant is 4.0 MGD, but is experiencing
flows in excess of 4.4 MGD. According to Ten State Standards, aerated grit chambers
should be able to detain 3-5 minutes of peak hourly . The detention time for the
existing chamber with each design flow can be s n Table 2. The grit chamber is
not capable of adequately treating the projected

Table 2: Grit Cham etention

Peak Flow 4.0 MGD .0 MGD 8.0 MGD

Detention Time Peak min 1.6 min
Oxidation ditches are desjgped to retention and hydraulic retention time
standards. Solids rete e (SRR) is the amount of time solids are held in the
system. Tank volum are directly related to SRT and HRT. SRT is

suspended solids Wan aeration tank.

Hydraulic retention time (HRT) is the amount of time liquid is held in the system. HRT
is calculated with the equation below.

Tank Volume (Gallons)
Influent Flow (GPD)

HRT (hours) =

If SRT is decreased the bacteria cannot grow fast enough to have the required
reactions and will lead to system failure. Standards are set to maintain full nitrification
in the system. If HRT is low the water may not be in the system long enough for
microorganisms to absorb and remove contaminants. Standards that are in place for
design and the current standing for Lowell's oxidation ditches can be seen in Table 3.

City of Lowell 6 of 19 Williams & Works
WWTP Expansion Study



Table 3: Melcalf and Eddy, 5th ed. Activated Sludge Standards

SRT [days] | HRT [hours]
Standards 15-30 15-30
Lowell Today 13.6 24.3

The current SRT is slightly lower than recommendations, but within a reasonable
range. SRT will continue to decrease with increased flows. Although HRT of 24.3 hours
is sufficient now, it will be insufficient with future expansion.

The secondary clarifiers are another limiting factor on the peak hydraulic capacity of
the WWTP. Clarifiers should not see a flow that exceeds 1,000 gpd/sf2 of surface area.
The two 50-foot diameter clarifiers have a peak capacity of only 3.93 MGD. At least
one additional slightly larger clarifier is required to increase the peak hydraulic capacity
of the plant to 6 MGD.

lant currently has two pumps
t0 2.13 or 2.84 MGD. Total

Ferrous Chloride is the chemical feed for the pl
rated at 12 gph. These pumps are adequate f

tank and Digester No. 3, whic ary clarifier from the original plant.
Together the tanks are capable 0 gallons of sludge. For backup
storage, Digesters No. 1 &2 can b ditional 73,000 gallons. Not counting
s a total volume of 731,000 gallons for sludge
proximately 160 days of waste solids at a
_ ading. For a daily average flow of 2.13 MGD,

iy awout 105 days of sludge and for 2.84 MGD, only
decant. Design standards require between 120 and 180

storage. The plant
thickness of 4% at
the existing tanks cof
80 days, not 3g i

for any ¢lipansion up to 2.42 MGD. An increase of 900,000 gallons of
meng@l for any expansion over 2.42 MGD.

recommend
storage is rect

VI. Operation of Proposed Treatment Systems
A. Oxidation Ditch

Oxidation ditches are used to decrease the Biochemical Oxygen Demand (BOD) and
Total Suspended Solids (TSS) in the wastewater. After wastewater flows through
headworks, it is directed to an oxidation ditch. As the wastewater flows though the
oxidation ditch, BOD and TSS is decreased. Oxidation ditches work by wastewater
and return activated sludge entering the system together. The system has two rotors
that house 3-inch wide stainless-steel blades which mix and aerate the wastewater.
Mixing ensures that the oxygen and biomass are uniformly distributed through the
tank. Dissolved oxygen content is monitored throughout the cycle with probes. When
the dissolved oxygen drops the rotors speed up to match the demand of the water.
The oxidation ditch is also equipped with an adjustable weir that controls the liquid
depth in the channel. Weir height is adjusted to control the rotor blade immersion. With

City of Lowell 7 of 19 Williams & Works
WWTP Expansion Study



the adjusted height the operator can control the oxygen input into the reactor to match
the demands. A weather cover and splash frame are installed over the rotor to
decrease the spray from the rotation. To improve aeration at a modest cost, a Variable
Frequency Drive (VFD) could be added on to the brush rotors along with dissolved
oxygen meters. This would increase the efficiency of the oxygen system. Alternate
methods for oxygen delivery were considered, such as blowers and diffusers, or liquid
oxygen, but the cost of the addition would not be justified. The oxidation ditch system
can be seen in Figure 1. A portion of the existing oxidation ditch in Lowell can be seen
in Figure 2.
ROTOR

FLOW
WEIR BOX

ouT

FLO

IN ROTOR

Figure 1: Oxidatio. eral Schematic

R Y o
.';L" __ -._ - ¢ ;

e '

N

ngure 2: Lowell’'s Oxidation Ditch

B. Aerobic Granular Sludge Tanks

A newer technology in wastewater treatment uses batch process secondary tanks with
aerobic granular sludge (AGS) to improve the wastewater treatment process. The
system works similar to sequence batch reactors which have multiple tanks and cycles
within each tank. Granules are comprised of an anaerobic, anoxic, and aerobic zones.
These zones allow for the BOD and the ammonia removal process to take place
simultaneously. Tanks are also used for settling. The settling is extremely effective
because of the high settleability of the biomass granules. Less tanks are required for
this system resulting in a smaller plant footprint than would be required for equivalent
treatment using oxidation ditches and secondary clarifiers.

City of Lowell 8of 19 Williams & Works
WWTP Expansion Study



1 Simultaneous AiVdraw

VIl. Proposed Projects

Equipment in the headworks building is at i
is letting a lot of material through, partic
are exceeding the design capacity of
project would replace the headworks buil
and grit classifier. The screenin
basket screen. It is also recom
vortex chamber. All equipment wd
have adequate space for
on the west side of th
and screen room g

and current peak flows
amber. Any proposed expansion
screen, Parshall flume, grit chamber,
uld be improved with a perforated
the existing grit chamber with a

40-foot by 50-foot building is recommended
@iding. This building would leave the existing grit
pe used to house the samplers, electrical

The site ha care of since the original secondary expansion in 1987,
but is in Bcted improvements and repairs. Listed below are the
additional suggested in the 2019 capital improvement plan;

e Conc on the existing tanks.

g air monitoring.

Pump Stati®n for sanitary and scum needs improvements.

Sludge storage tank mixer needs to be replaced.

Existing oxidation ditches and RAS pumps need automation and
improvements.

* The permanent stationary standby generator needs to be replaced.

It is recommended to update the site with one of the following options as well as
upgrade and remedy any deficiencies.

A. Option A

Option A would add another oxidation ditch, a 60-foot diameter clarifier, RAS pumping
and additional sludge storage to the system along with a new headworks building.
Average day design flow for this system would be 2.13 MGD with a peak of 6.0 MGD.
A 10-foot diameter vortex grit chamber and perforated drum rotary screen rated for up
to 6.0 MGD would be installed in the new headworks building. The third oxidation ditch

City of Lowell 90of 19 Williams & Works
WWTP Expansion Study



would be a duplicate of the existing oxidation ditches. The clarifier would have a
diameter 10’ greater than the existing clarifiers. That increases the surface area, and
the peak capacity by 44%. The layout of this option can be seen in Figure 4.

Currently, the DaigoXi ditch system is able to handle an average daily flow of
1.42 MGD. : daily flow much beyond that, would cause the oxidation
ditch sys acc8ptable design standards with the current composition or
pollutant lo ewater. HRT would move to an acceptable range with a third
oxidation ditc er, assuming the BOD and TSS entering the oxidation ditches

would be consisS Uith the existing wastewater composition. The amount of BOD
and TSS entering e oxidation ditches is shown in Table 4.

Table 4: BOD and TSS Entering the Oxidation Ditches, Design Flow: 2.13 MGD

mg/L Ib/day
BOD 217 3801
TSS 180 3153

The addition of a third oxidation ditch and clarifier would raise HRT. A comparison of
the existing two oxidation ditch system and the proposed three oxidation ditch system
can be seen in Table 5.

Table 5: Effect of an Oxidation Ditch, Design Flow: 2.13 MGD

|iRT [days] l HRT [hours] |

City of Lowell 10 of 19 Williams & Works
WWTP Expansion Study



Standards 15-30 15-30
Two Oxidation Ditches 9.0 16.2
Three Oxidation Ditches 13.6 243

A benefit of Option A is the operator’s familiarity with the technology. The operators
know how to operate and maintain oxidation ditches and no new training would be
required. SRT and HRT would be consistent with current operation. Raising the
amount of mixed liquor introduced into the oxidation ditch would slightly improve SRT.

A negative of this, and each option, is the construction must occur in a floodplain. This
option does have the second least impact to the floodplain area, and has the smallest
impact of the oxidation ditch expansion options.

B. Option B

Option B recommends adding two new oxidatio
clarifiers, two RAS pumps to the system, and
would also add a perforated drum rotary s
system, each rated for 8 MGD. The averagg